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LOGIC ANALYZER
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Product Eco-design Analysis
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WEEE compliance assessment was
prepared by:

WEEE compliance assessment was
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RoHS test report was checked by:RoHS test report was prepared by:
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A. WEEE

3R Assessment

Item
Reuse/Recycling

(%)

86.7

75

Result of Assessment

WEEE requirement compliance PASS PASS

23Disassembly time (sec.)

The LOGIC ANALYZER is classified as Category 3 under Annex I of Directive
2002/96/EC. The following table shows the WEEE Directive compliance conclusion.

Recovery (%)

3R Targets under WEEE Directive

75.3

65

CONCLUSION:
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5. WEEE Directive Compliance
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1. Product Information

Bottom

The product is a LOGIC ANALYZER. The weight of this product excluding package is
148.58 g. The appearance of the product is as follows:

Back

right.jpg

Front

bottom.jpg

Top

back.jpg

Right

left.jpg front.jpg

Left

top.jpg
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2. Product Composition

1.4Silvery metallic screw Fe(major) Fe(major)

Black polymer pad with
adhesive,Transparent label with
blue/silvery print,Black label,Colored
label,Silvery/black label,Black plastic
button with white print,White plastic
case,Translucent plastic cap,White
plastic case with gray print

Plastic

Weight
(g)

Percent
(%)

2.09

85.06Plastic

PCBA

57.2

148.58 100.0Total

The composition and weight of each part is described as follows:

61.43PCBA 41.3PCBA

Part Name Composition
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A :
B :
C :

A~C : LOGIC ANALYZER disassembly procedures.

3.1 Flow Chart for Disassembly Procedure

Rubber foot and labels disassembly.

The disassembly procedure taken here is in accordance with the treatment
requirements under the Annex II of the WEEE Directive. In addition, to consider
economic and efficiency factors, manual operation and disassembly tools have been
applied to separate the components and materials from this product in order to
simulate the scenario at the treatment facility, and to achieve the objective that the
separated components and materials can be reused, recycled and recovered.

No.1-13 : Denotes disassembly parts.
Plastic case detail disassembly.
Plastic case and PCBA disassembly.

3. Disassembly Procedure
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流程圖1.jpg
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No. Picture No. Name Picture Material
Weight

(g)
Connection
Technique Tool

Time
(s.)

1
Black polymer

pad with
adhesive

1.jpg Plastic 0.75

2
Transparent label
with blue/silvery

print
2.jpg Plastic 0.13

3 Black label 3.jpg Plastic 0.18

4 Colored label 4.jpg Plastic 0.28

5
Silvery/black

label 5.jpg Plastic 0.34

A A.jpg

Procedure Disassembly
Remark

Part
The material declaration for this product, the disassembly

3.2 Component and Material Composition
No.:CX/2009/40349 Date:2009/05/13

tools and the disassembly time are described in the following table.

KnifeAdhesive 10
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No. Picture No. Name Picture Material
Weight

(g)
Connection
Technique Tool

Time
(s.)

6
Silvery metallic

screw 6.jpg Fe(major) 1.61

7
Black plastic

button with white
print

7.jpg Plastic 0.62

8
White plastic

case 8.jpg Plastic 39.52

9 PCBA 9.jpg PCBA 61.43

Part 9 is a
PCBA which

surface is
greater than
10 square

centimeters.
According to

WEEE
directive, part

9 requires
selective

treatment.

10Screw ScrewdriverB.jpgB

Remark
PartProcedure Disassembly
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No. Picture No. Name Picture Material
Weight

(g)
Connection
Technique Tool

Time
(s.)

10
Silvery metallic

screw 10.jpg Fe(major) 0.48

11
Translucent
plastic cap 11.jpg Plastic 1.84

12
White plastic

case with gray
print

12.jpg Plastic 41.40

C.jpgC 3ScrewdriverScrew

Procedure Part Disassembly
Remark
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No. Picture No. Name Picture Material
Weight

(g)
Connection
Technique Tool

Time
(s.)

13 13.jpg 13 PCBA 13.jpg PCBA 67.74 — — —

Part 13 is a
variance part
of part 9. Part
13 is a PCBA
which surface
is greater than

10 square
centimeters.
According to

WEEE
directive, part
13 requires

selective
treatment.

Remark
PartProcedure Disassembly
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3.3 Disassembly Tool

The disassembly tool used for this product shows in the following table.

3.4 Connection Technology

Disassembly Tool Picture

Knife

Screwdriver

For this product, the connection technology including is as follows:

Screw 5

Connector Tech.

Adhesive

Number

9
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54.4

Black polymer pad with adhesive,Transparent
label with blue/silvery print,Black label,Colored
label,Silvery/black label,Black plastic button
with white print,White plastic
case,Translucent plastic cap,White plastic
case with gray print

Energy
Recovery

(%)*

Reuse/
Recycling

(%)*

Recovery
(%)*Part Name

43.0 11.4

The reuse, recycling and recovery assessment for this product is based upon the waste
treatment technologies and equipment that are most frequently available to the market.
The following table is the result of the assessment.

4. Reuse / Recycling / Recovery Assessment

*: the percentages are based on the total device weight.

— 1.3

31.0

Total 75.3 11.4 86.7

PCBA

Silvery metallic screw

31.0 —

1.3
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75.3

Photo No.

Disassembly time (sec.) 23

75

WEEE requirement compliance PASS

This product contains component and material items, listed in Annex II of the
WEEE Directive, that require selective treatment for materials and components of
waste electrical and electronic equipment in accordance with Article 6(1). They are
described in the following table.

5.1 Selective Treatment for Materials and Components

5. WEEE Directive Compliance

3R Assessment

Item
Reuse/Recycling

(%)

5.2 Reuse/Recycling/Recovery Assessment

Recovery (%)

PASS

3R Targets under WEEE Directive 65

86.7Result of Assessment

Printed circuit boards of mobile phones
generally, and of other devices if the
surface of the printed circuit board is
greater than 10 square centimeters

9, 119, 13 129.17

Weight (g)
Page

Component/Material
Location
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■

■

■

■

■

■

■

■

■

■

■

■

■

■

■

Liquid crystal displays (together with their casing where appropriate) of a surface
greater than 100 square centimeters and all those back-lighted with gas discharge
lamps

Electrolyte capacitors containing substances of concern (height > 25 mm, diameter >
25 mm or proportionately similar volume)

Mercury containing components, such as switches or backlighting lamps

Plastic containing brominated flame retardants

Components containing refractory ceramic fibers

Chlorofluorocarbons (CFC), hydrochlorofluorocarbons (HCFC) or hydrofluorocarbons
(HFC), hydrocarbons (HC)

Cathode ray tubes

Components containing radioactive substances with the exception of components
that are below the exemption thresholds set in Article 3 of and Annex I to Council
Directive 96/29/Euratom of 13 May 1996 laying down basic safety standards for the
protection of the health of workers and the general public against the dangers arising
from ionising radiation

Polychlorinated biphenyls (PCB) containing capacitors

Toner cartridges, liquid and pasty, as well as colour toner

Asbestos waste and components which contain asbestos

Gas discharge lamps

Printed circuit boards of mobile phones generally, and of other devices if the surface
of the printed circuit board is greater than 10 square centimeters

Batteries

External electric cables

Electrical and Electronic Equipment (Annex II of WEEE Directive)
5.3 Selective Treatment for Material and Components of Waste
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UV ICP-AES GC-MS

Type Element Data Cr (VI) Pb/Cd/Hg PBB/PBDE

Pb n.d. ---
Cd n.d. ---
Hg n.d. ---
Cr n.d.
Br n.d.

Cr(VI) ---
PBB ---

PBDE ---
Pb n.d. ---
Cd n.d. ---
Hg n.d. ---
Cr n.d.
Br n.d.

Cr(VI) ---
PBB ---

PBDE ---
Pb n.d. ---
Cd n.d. ---
Hg n.d. ---
Cr n.d.
Br n.d.

Cr(VI) ---
PBB ---

PBDE ---

CASE

1

X-ray Screening
NoteNo. Type of Components Description Figure

SILVERY METALLIC
SCREW

1.1

BLACK POLYMER
PAD WITH
ADHESIVE

SILVERY/BLACK
LABEL

1.3

1.2

Polymers

Polymers

Metals

Material

Table 1 The results of XRF screening and chemical test (Unit: mg/kg)
6. Material Fraction Composition
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UV ICP-AES GC-MS

Type Element Data Cr (VI) Pb/Cd/Hg PBB/PBDE

X-ray Screening
NoteNo. Type of Components Description Figure

Material

Pb n.d. ---
Cd n.d. ---
Hg n.d. ---
Cr n.d.
Br 45600

Cr(VI) ---
PBB n.d.

PBDE n.d.
Pb 130 ---
Cd n.d. ---
Hg n.d. ---
Cr n.d.
Br n.d.

Cr(VI) ---
PBB ---

PBDE ---
Pb n.d. ---
Cd n.d. ---
Hg n.d. ---
Cr 2250
Br n.d.

Cr(VI) Negative
PBB ---

PBDE ---
Pb n.d. ---
Cd n.d. ---
Hg n.d. ---
Cr n.d.
Br n.d.

Cr(VI) ---
PBB ---

PBDE ---

1

CASE

1.5

TRANSPARENT
LABEL WITH

BLUE/SILVERY
PRINT

COLORED LABEL1.4

Metals

Polymers

1.7 TRANSPARENT
FILM

SILVERY METALLIC
SHEET WITH

ADHESIVE
1.6

Polymers

Polymers

17/38



Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明，此報告結果僅對測試之樣品
負責。本報告未經本公司書面許可，不可部份複製。
This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if
any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or
falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

SGS Taiwan Ltd.
台灣檢驗科技股份有限公司

Member of the SGS Group

No. 33 Wu Chyuan Road, Wuku Industrial Zone, Taipei County, Taiwan / 台北縣五股工業區五權路 33 號 t (886-2) 2299-3939 f (886-2) 2299-3237 www.tw.sgs.com

Test Report Report No.: CX/2009/40349 Date: 2009/05/13

UV ICP-AES GC-MS

Type Element Data Cr (VI) Pb/Cd/Hg PBB/PBDE

X-ray Screening
NoteNo. Type of Components Description Figure

Material

Pb n.d. ---
Cd n.d. ---
Hg n.d. ---
Cr n.d.
Br n.d.

Cr(VI) ---
PBB ---

PBDE ---
Pb n.d. ---
Cd n.d. ---
Hg n.d. ---
Cr n.d.
Br n.d.

Cr(VI) ---
PBB ---

PBDE ---
Pb n.d. ---
Cd n.d. ---
Hg n.d. ---
Cr n.d.
Br n.d.

Cr(VI) ---
PBB ---

PBDE ---
Pb n.d. ---
Cd n.d. ---
Hg n.d. ---
Cr n.d.
Br n.d.

Cr(VI) ---
PBB ---

PBDE ---

1

CASE

1.11

TRANSLUCENT
PLASTIC CAP1.9

1.10

Polymers

Polymers

Polymers

Polymers1.8 BLACK LABEL

BLACK PLASTIC
BUTTON WITH
WHITE PRINT

WHITE PLASTIC
CASE WITH GRAY

PRINT
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UV ICP-AES GC-MS

Type Element Data Cr (VI) Pb/Cd/Hg PBB/PBDE

X-ray Screening
NoteNo. Type of Components Description Figure

Material

Pb n.d. ---
Cd n.d. ---
Hg n.d. ---
Cr n.d.
Br n.d.

Cr(VI) ---
PBB ---

PBDE ---
Pb --- 29
Cd --- n.d.
Hg --- n.d.
Cr ---
Br ---

Cr(VI) n.d.
PBB n.d.

PBDE n.d.
Pb --- 19
Cd --- n.d.
Hg --- n.d.
Cr ---
Br ---

Cr(VI) n.d.
PBB n.d.

PBDE n.d.
Pb n.d. ---
Cd n.d. ---
Hg n.d. ---
Cr n.d.
Br n.d.

Cr(VI) ---
PBB ---

PBDE ---

PCBA

2

PCBA

1

CASE

Refer to
Table 2~3

Refer to
Table 2~3PCBA-1

WHITE PLASTIC
CASE

2.1.1

ELECTRONIC
COMPONENT

Composite
Material

2.1.2

2.2

1.12

PCBA-2 Composite
Material

Composite
Material

Polymers
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UV ICP-AES GC-MS

Type Element Data Cr (VI) Pb/Cd/Hg PBB/PBDE

X-ray Screening
NoteNo. Type of Components Description Figure

Material

Pb n.d. ---
Cd n.d. ---
Hg n.d. ---
Cr n.d.
Br n.d.

Cr(VI) ---
PBB ---

PBDE ---
Pb 110 ---
Cd n.d. ---
Hg n.d. ---
Cr n.d.
Br 31300

Cr(VI) ---
PBB n.d.

PBDE n.d.
Pb 19100 ***--
Cd n.d. ---
Hg n.d. ---
Cr n.d.
Br n.d.

Cr(VI) ---
PBB ---

PBDE ---
Pb n.d. ---
Cd n.d. ---
Hg n.d. ---
Cr n.d.
Br 60100

Cr(VI) ---
PBB n.d.

PBDE n.d.

PCBA

PCBA

2

Polymers

Composite
Material

2.3 ELECTRONIC
COMPONENT

2.4

Composite
Material

Composite
Material

2.6.1

ELECTRONIC
COMPONENT2.5

BLACK PLASTIC
HOUSING

ELECTRONIC
COMPONENT
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UV ICP-AES GC-MS

Type Element Data Cr (VI) Pb/Cd/Hg PBB/PBDE

X-ray Screening
NoteNo. Type of Components Description Figure

Material

Pb n.d. ---
Cd n.d. ---
Hg n.d. ---
Cr n.d.
Br n.d.

Cr(VI) ---
PBB ---

PBDE ---
Pb n.d. ---
Cd n.d. ---
Hg n.d. ---
Cr n.d.
Br n.d.

Cr(VI) ---
PBB ---

PBDE ---
Pb n.d. ---
Cd n.d. ---
Hg n.d. ---
Cr n.d.
Br 55100

Cr(VI) ---
PBB n.d.

PBDE n.d.
Pb n.d. ---
Cd n.d. ---
Hg n.d. ---
Cr n.d.
Br n.d.

Cr(VI) ---
PBB ---

PBDE ---

PCBA

2

PCBA

Metals

Polymers2.7.2

2.7.3 GOLDEN/SILVERY
METALLIC PIN

2.7.1

Metals

Metals2.6.2 GOLDEN METALLIC
PIN

SILVERY METALLIC
HOUSING

WHITE PLASTIC
HOUSING
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UV ICP-AES GC-MS

Type Element Data Cr (VI) Pb/Cd/Hg PBB/PBDE

X-ray Screening
NoteNo. Type of Components Description Figure

Material

Pb n.d. ---
Cd n.d. ---
Hg n.d. ---
Cr n.d.
Br n.d.

Cr(VI) ---
PBB ---

PBDE ---
Pb n.d. ---
Cd n.d. ---
Hg n.d. ---
Cr n.d.
Br 104

Cr(VI) ---
PBB ---

PBDE ---
Pb n.d. ---
Cd n.d. ---
Hg n.d. ---
Cr 119
Br 42700

Cr(VI) ---
PBB n.d.

PBDE n.d.
Pb --- 18
Cd --- n.d.
Hg --- n.d.
Cr ---
Br ---

Cr(VI) n.d.
PBB n.d.

PBDE n.d.

2

PCBA

3

VARIATION

Refer to
Table 4~5

2.8.2

2.8.1 SILVERY METALLIC
PAD

2.8.3 BLACK PLASTIC
HOUSING

PCBA-1 Composite
Material

Polymers

Metals

Polymers

3.1.1

BLACK PLASTIC
PAD
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UV ICP-AES GC-MS

Type Element Data Cr (VI) Pb/Cd/Hg PBB/PBDE

X-ray Screening
NoteNo. Type of Components Description Figure

Material

Pb --- 11
Cd --- n.d.
Hg --- n.d.
Cr ---
Br ---

Cr(VI) n.d.
PBB n.d.

PBDE n.d.

3

VARIATION

Refer to
Table 4~5

Composite
Material3.1.2 PCBA-2
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Figure 1 The pictures of the PCB (CX/2009/40349-2.1)

Bottom side of the PCB (CX/2009/40349-2.1)Top side of the PCB (CX/2009/40349-2.1)
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Figure 2 The figure with letter and frame shows the mapping areas on top side of the PCB (CX/2009/40349-2.1)

A
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Figure 3 The figure shows the selected positions of the top side of the PCB (CX/2009/40349-2.1) for point analysis

12345
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Table 2 Mapping results of area A of the PCB (CX/2009/40349-2.1)

Mapping Result
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Type Element Data Note

Pb n.d.

Cd n.d.

Hg n.d.

Cr n.d.

Br n.d.

Pb 10100

Cd n.d.

Hg n.d.

Cr n.d.

Br 3800

Pb n.d.

Cd n.d.

Hg n.d.

Cr n.d.

Br n.d.

Pb n.d.

Cd n.d.

Hg n.d.

Cr n.d.

Br n.d.

X-ray Screening

Composite
Material

No.

Table 3 The test results of the top side of the PCB (CX/2009/40349-2.1) by point analysis

FigurePoint Analysis

Composite
Material

Material

Composite
Material

Refer to No.1
of Table 6

Metals

1

2

3

4
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Type Element Data Note

X-ray Screening
No. FigurePoint Analysis

Material

Pb n.d.

Cd n.d.

Hg n.d.

Cr n.d.

Br n.d.

5 Composite
Material
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Figure 4 The pictures of the PCB (CX/2009/40349-3.1)

Bottom side of the PCB (CX/2009/40349-3.1)Top side of the PCB (CX/2009/40349-3.1)
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Figure 5 The figure with letter and frame shows the mapping areas on top side of the PCB (CX/2009/40349-3.1)

A
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Figure 6 The figure shows the selected positions of the top side of the PCB (CX/2009/40349-3.1) for point analysis
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Table 4 Mapping results of area A of the PCB (CX/2009/40349-3.1)

Mapping Result
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Type Element Data Note

Pb n.d.

Cd n.d.

Hg n.d.

Cr 137

Br 11400

Pb n.d.

Cd n.d.

Hg n.d.

Cr n.d.

Br n.d.

Pb n.d.

Cd n.d.

Hg n.d.

Cr n.d.

Br n.d.

Pb n.d.

Cd n.d.

Hg n.d.

Cr n.d.

Br 11500

Refer to No.2
of Table 6

Refer to No.3
of Table 6

Composite
Material

Material

Composite
Material

Composite
Material

Composite
Material

Table 5 The test results of the top side of the PCB (CX/2009/40349-3.1) by point analysis

FigurePoint Analysis

1

2

3

4

X-ray Screening
No.

12345

34/38



Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明，此報告結果僅對測試之樣品
負責。本報告未經本公司書面許可，不可部份複製。
This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if
any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or
falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

SGS Taiwan Ltd.
台灣檢驗科技股份有限公司

Member of the SGS Group

No. 33 Wu Chyuan Road, Wuku Industrial Zone, Taipei County, Taiwan / 台北縣五股工業區五權路 33 號 t (886-2) 2299-3939 f (886-2) 2299-3237 www.tw.sgs.com

Test Report Report No.: CX/2009/40349 Date: 2009/05/13

Type Element Data Note

Material
FigurePoint Analysis

X-ray Screening
No.

Pb n.d.

Cd n.d.

Hg n.d.

Cr n.d.

Br n.d.

Metals5
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UV ICP-AES GC-MS

Type Cr (VI) Pb/Cd/Hg PBB/PBDE

Pb 1790
Cd ---
Hg ---
Cr
Br

Cr(VI) ---
PBB n.d.

PBDE n.d.
Pb ---
Cd ---
Hg ---
Cr
Br

Cr(VI) ---
PBB n.d.

PBDE n.d.
Pb ---
Cd ---
Hg ---
Cr
Br

Cr(VI) ---
PBB n.d.

PBDE n.d.

3

Type of Components Description Figure

ELECTRONIC
COMPONENT

ELECTRONIC
COMPONENT1

2

ELECTRONIC
COMPONENT

Table 6 The confirming chemcial test results for point analysis on PCBA (Unit: mg/kg)

Note
Material

Substance

Composite
Material

Composite
Material

Composite
Material
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Test Item : Test method

PBBs
Pb 50 100 100 500 Monobromobiphenyl mg/kg 5
Cd 50 50 50 50 Dibromobiphenyl mg/kg 5
Hg 50 100 100 500 Tribromobiphenyl mg/kg 5
Cr 50 100 100 500 Tetrabromobiphenyl mg/kg 5
Br 50 100 n.a. 250 Pentabromobiphenyl mg/kg 5

Hexabromobiphenyl mg/kg 5
Heptabromobiphenyl mg/kg 5
Octabromobiphenyl mg/kg 5
Nonabromobiphenyl mg/kg 5
Decabromobiphenyl mg/kg 5
PBDEs
Monobromodiphenyl ether mg/kg 5
Dibromodiphenyl ether mg/kg 5
Tribromodiphenyl ether mg/kg 5
Tetrabromodiphenyl ether mg/kg 5
Pentabromodiphenyl ether mg/kg 5
Hexabromodiphenyl ether mg/kg 5
Heptabromodiphenyl ether mg/kg 5
Octabromodiphenyl ether mg/kg 5
Nonabromodiphenyl ether mg/kg 5
Decabromodiphenyl ether mg/kg 5

XRF
(X-ray

fluorescence)

With reference to IEC
62321: 2008.
Determination of PBB and
PBDE by GC/MS.

MethodTest Item (s): Unit

ICP-AESPb/Cd/Hg

2

MDL
MDL (mg/kg)

Element
Composite

MaterialPolymers Metals

Test Item
(s):

Cr(VI)

UV

With reference to IEC 62321: 2008
(For Coatings on Metals) _* -

With reference to IEC 62321: 2008
(For Polymers and Electronics)

XRF
screening
threshold
(mg/kg)

With reference to
IEC 62321: 2008

Test method
MDL

(mg/kg)
Facilities

With reference to IEC 62321: 2008 2
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8. Magnetic samples can not be located on test position and there are breakdown risks on XRF
equipment. Therefore, this kind of sample is conducted chemical test directly.

1. mg/kg = ppm
2. n.d. = not detected or lower than MDL
3. MDL = Method detection limit

7. The XRF result of Br for metal sample is conducted from semi-quantitative method of polymer.

10. ***--: The item might be exempted from RoHS directive.
9. PCBA, FPC and battery are conducted by chemical test directly.

4. "---" = not conducted
5. n.a. = not applicable
6. _*:

Spot-test:
Negative = Absence of Cr(VI) coating, Positive = Presence of Cr(VI) coating;
(The tested sample should be further verified by boiling-water-extraction
method if the spot test result cannot be confirmed.)

Boiling-water-extraction:
Negative = Absence of Cr(VI) coating
Positive = Presence of Cr(VI) coating; the detected concentration in boiling-water-extraction solution
is equal or greater than 0.02 mg/kg with 50 cm2 sample surface area.
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